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Table 1. Chemical composition in wt %
C. [ Si [ Mn] P [ S 1 Cr[Mo]| B [Ceql Pcm
x10 x 1000 x 100 MOOOd ~ x 100
30 32 | 39 8 3 82 33 H 63 | 40
Ceq=c+%"—+-2—i+—§',-+-%i+% “’i"
Mn Si Cu Cr Ni \4 Mo
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Fig.1 Results of Brinel hardness test on plate
surface
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Testing temperature (°C)

Fig.2 Results of high temperature
tensile test

Table 2 = Abrasion test results
Steel grade | Thickness Reduction of thickness
¢ After 47 days use After 105 days use
X = 3.9 mm X =7.6mm
Smihord ~K500| 24.6 mm MAX = 5.2 mm MAX =i10.4 mm
MIN = 2.4 mm MIN =3.9 mm
X = 12.0 mm
SS 4 18.5mm MAX = 18.5 mm —
MIN = 8.0 mm
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